
1

P6162301AV   09/03

® Boat Trailer Winch

44

45

46

47

47

44

52

51

49

48

50

54

53

See 
Section "A"

On The 
Following

 Page

61

59

60

62
63
64

56

57

55

Replacement Parts List & Wiring Diagram T3200PO 



2

T3200PO

1

2

3
4

7

5
6

7
89

10
11

10

12

13

10

10
25

1410

10
15

16

17
18

10

10
19

20
42

39

41

40

39

38
38

37

40

36
36

22
8

21 7
27

22
27

28

35

34

33

32

31

29

23

11

24

30

58

26

43

Section A



3

1 Frame assembly P70102 1
2 Gear shaft P71311 1
3 Thrust washer P71613 1
4 Gear powered assembly P71752 1
5 Pinion brake assembly P71776 1

6 Retaining ring, split ST070235AV 1
7 1/2-20 Lock nut P79738 3
8 Pinion gear 12T P71704 2
9 Rear shaft spacer P71817 1

10 Flat washer P71822 12

11 Bearing P71608 2
12 Rear shaft P71211 1
13 Rear shaft spacer P71819 1
14 Drive gear 57 T P71703 1
15 Spacer "D" P71508 1

16 Clutch plate P75302 1
17 Clutch assembly w/lining P71757 1
18 Rear shaft spacer P71816 1
19 Spring washer P71904 2
20 1/2-20 Jam nut P79713 3

21 Idler gear 24T P71796 4
22 Bearing P71606 2
23 Shaft P71301 1
24 1/2" Retaining ring ST070233AV 1
25 Bearing P71607 1

26 Gear assembly P71795 1
27 3/4" Spacer washer P71821 3
28 5/8" Spacer P71820 2
29 Flange drum P71951 1
30 Cable shaft P71312 1

31 Cable fastener P71858 1
32 Cable collar (right hand) P79088 1
33 Cable assembly P7188800AJ 1
34 Flange drum, split P71953 1
35 Bearing P71605 1

36 1/4"-20 x1/2" Flat head screw ST071711AV 2
37 Levelwind plate P70205 1
38 Spacer P71890 2
39 Solenoid power-in/out P7818800AV 2
40 #10-24 x 5/8" Flat head screw ST071709AV 2

41 Motor assembly 
(includes motor gear) P90007 1

42 Hose clamp (motor band) ST161301AV 2
43 Clutch lining P73604 1
44 #6-32 Acorn nut P79719 4
45 Cover rod P75603 2

Ref. Part
No. Description Number Qty

For Replacement Parts, Call 1-800-793-4793
Please provide following information:
-Model number
-Serial number (if any)
-Part descriptions and number as shown in parts list

T3200PO

Ref. Part
No. Description Number Qty

46 #10-32 x 1/2" Phillips head screw P79566 4
47 Cover P10547 1
48 #10-32 Phillips head pan screw ST071621AV 2
49 Two-pole socket P78103 1
50 #10-32 Hex nut P79701 2

51 Remote control socket P7818900AV 1
52 #4-40 x 1/2" Pan head screw ST071622AV 2
53 #4-40 Hex nut ST162803AV 2
54 Remote control assembly P7840800AJ 1
55 Wiring harness assembly

w/plug and circuit breaker P78302 1

56 Plug P78105 1
57 Circuit breaker assembly P78373 1
58 3/4-16 Tri-lock nut P79716 1
59 Pulley block assembly P79043 1
60 3/8-16 x 1-1/4” Machine 

head screw P78654 2

61 Hand crank P7704100AJ 1
62 3/8” Plain washer ST070913AV 2
63 3/8” Lockwasher P79804 2
64 3/8”-16 Hex nut P79710 2

Address parts correspondence to:
Powerwinch
2268 Fairview Blvd.
Fairview, TN 37062



T3200PO

P90007

P7818900AV

2X GOLD PIN

SILVER PIN

P7840400AJ

P7840300AJ

P7840500AJ

P7840100AJ

P7840000AJ

BLACK MOTOR LEAD

P7819200AV

ST072726AV
(TERMINAL)

3X ST072726AV
(TERMINAL)

P7840600AJ

P7840700AJ

RED MOTOR LEAD

P7819200AV

P7840200AJ

P7840200AJ

ST072724AV
(TERMINAL)

ST072724AV (TERMINAL)

6X ST072726AV (TERMINAL)

P78103

P7818800AV

P7818800AV

2X ST072724AV 
(TERMINAL)

SILVER

GOLD

Wiring Diagram




